10.

INNQYTIER™

X
WTT93001 Vertex Air E5l)
Certifications iz iE+$H

FEIFAN Shanghai Antiviral activity [HCoV-229E] Test Method 1ISO18184 : 2019 Test
Report
EBEERA - fUREEENT [AKBIRES 2298 | Midtr& 1S018184:2019

NACC -Antimicrobial activity T/GDBX 056-2022 (Level AAAAAAA) Test
Report[Staphylococcus aureus, Escherichia coli, Candida albicans] ( 150 washes )
o - EDEMINNE AAAAAAA RS MIEATRE T/GDBX 056-2022[ KT E - £EEH
EIKE - HEBRIEE] 150 RIHEK

GTTC - Antimicrobial activity FZ/T 73023 Test report [Staphylococcus aureus, Colon
bacillus, Candida albicans] (50 washes)

TN A MIAESE B e i KAR A& FZ/T 73023[KinitE - «EEFHEKE - BB
&] 50 WK

GTTC - Antimicrobial activity GB/T 20944.2, Propionibacterium acnes Test
IINAG A MITAIESE ] e i WK AR A& GB/T 20944.2 S R EE AT e

GTTC-Determining resistance to fungi, ISO 20150:2019 Trichophyton rubrum BNCC
313807 Test report
NS MIAESE R MEEM RN 4 & F&#E Mikir& SO 20150:2019

GTTC- GB/T 24253-2009 9.1 Anti-Mite Test
MR 3G NIAIE SR B SRESTHRENAE AzAE GB/T 24253-2009 9.1

GTTC - GB/T 21655.2-2009 Moisture absorption and quick drying test report
IS MAIESE R - IBEFRFmE GB/T 21655.2-2009

GTTC- GB/T 18830-2009 UPF Test
I HIEIEHENBAIESSR B MEERENIE Mii#rtE GB/T 18830-2009

GTTC - Flammability of Apparel Textiles ASTM D1230-2022a Text Report
ImHEIAEMBAIESSE ZIAMEIL AR - ASTM D1230-2022a

GTTC - GBT 4802.2-2008 Pilling test
IHIEIEHENRAIESSE #REN MidtrE GBT 4802.2-2008



kS FTS202201002  EEEsRm
BEFJrat: 0512-36602926 G i

BT www.feifan-sz.cn EoRaseE
s

153076368

vl A

HEHmS

Report Ne.

¥ m & W

Name of Sample
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REPORT FOR ANALYSIS
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W 4. FTS202201002 E3pgRm
A 4 Bzt 0512-36602926 )
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G Eas!

7 LA B ML www.feifan-sz.cn @&
CIURERARIRS () BRAH
FeiFan standard technical service (suzhou) Co., Ltd.
v H
43 A A T #
Report For Analysis
Name of Sample PPEZW) 4 £ 25 -+ 2001 I 1L Test Type -
FACHL e B - S 6 B A A 62
Applicant BRAMKARGE Address BT B2
. Az L ik )
HE AL g ” ING : - JN TR S DR e T
procucton Uni |/ AIUBRAARAT | Producton Unit| et gy 152" o
R AR A ITA o A
Sampultt; Source X\ i Samp?enQuiiw /
FER AR T L
= Spec and Lot it i RAR LI L F| 2251 Pro duction/ date /
Ne of Sample
FEFEH D) it i o
Sample 2021-12-20 il e kM 2021-12-28
Completion Date
Received Date
AL A ANy
V£ Test Standard  [[SO 18184:2019 HLJR R 259 1Y 25 21l 12
and Method
B by stk peHCoV-220E
Item Tested
(Rl e =Y 5y

Test Conclusion

%?IRemarks
A I S 1 [

5% 200 Hk 4 T

%)

R4

-d

/ =
=
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Z L
FEIFAN TEST
Rl ke
=]
E== st NO lg( Vaon) (1gTCIDso/mL) | lg( Vbim) (1gTCIDso/mL) lg( Vem) (1gTCIDso/mL)
1 6.53 6.51 4.41
HCoV-229E 5 651 .48 .
MDCK i
3 6.56 6.53 4.43
1gTCID50/mLF)
6.53 6.51 4.41
FHE
P A PR 2.13
99.25

PURSEER (%)

GiRTYEN

-

SANMAAMAARM A
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(Service scope)

BRI o A AP E PN/ IDiRE )
R S 53 i A AL et P 2 I3
PR A B S TH B R I

Notice Items

A oA B A B AR L I R ICRL.

The Test report is invalid if not affixed with Authorized Stamp of Test and Paging Seal.
(RLE S iR P YNNI RN v @

The Test report is invalid without signature of verifier and approver.

RS 5 TR A I TE AL

The Test report is invalid if being supplemented, deleted or altered.
REARPNIFEE, AEEHEH (SRR HIERD) AR E

Without prior written permission, the report cannot be reproduced, except in full.
ERARS AU, AR SRR 45 R OO R

Unless otherwise stated, the results shown in this test report refer only to the sample(s)
submitted.

PR A W), MR R EZ R T0H A5, a2 3,

Any dispute of the report must be raised to the testing body within 15 days after the report is

received, exceeding which the dispute will not be accepted.

sk ke, FEmE R R RATR N, ARBRAARI S 75T,
For the tested sample(s) submitted by the applicant, the sample information in the test report

is provided by the applicant and the laboratory is not responsible for its authenticity.

- AR AT AT AL G I (A

This report does not make any judgment basis for legal disputes.

AR BB OO T RHIE . e TR S H Y.

The data in the test report is only used for scientific research, teaching, internal quality control
and other purposes.

%401 HaT
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(TEST REPORT)

WEmS: NACCST24002331
Report NO:

TACHAL: T R AL A R 2 ]
Applicant: INNOTIER Limited

BRexfE e EERE RRAA B R 62 5 B TR A2 /=

Address: 2nd Floor,Astoria House,62Shaftesbury Avenue,London,England
WID 6LT,United Kingdom

R2EAY: @R Ol

Test Type: Submitted by Customer Sampling by NACC

WoRE H 3 2024-05-17

Date of sample
received:

LUk é 2024-05-24
Authorized % %

signatory:

I ARAREEBG A At Fe T Cop BT 2 Al sl )
Institute of Analysis, Guangdong Academy of Sciences
(China National Analytical Center,Guangzhou)
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(TEST REPORT)
W55 : NACCST24002331 Krdh4i 5 : STTE2402158-001
Report NO: Check product serial NO:
IR TR R R A
Applicant: INNOTIER Limited
BREERE:  SEER B KRR B RE62 5 F B A A2 2
Address: 2nd Floor,Astoria House,62Shaftesbury Avenue,London,England WID 6LT,United
Kingdom
San—— A2 A I TR A BR A F]
ot 55;5 Manufacturer: GuangZhou JF Gloves & Garment Accessories Co.,Ltd.
Inf/(;rrie;;;)n Frdh R & T
Provided by | Name: TheVertex Air Tee Vertex Air
Applicant | ¢ G HiE . 14
Quantity: 1Piece
FESIL:  —— /‘
Description: &‘\%\1
fikR: INNOTIER WK 3

Brand:

VLA i S A5 S R 7 SR AN, AR AR SE SRS AR E . & e (B0 e BT

The above samples and information are provided and confirmed by the client, which NACC undertakes no responsibility to verify the accuracy,
appropriateness and completeness of that provided by the client.
ZAET AW SRR EHE ARSI R, ZAET A UEN . RS,

Principal:This sample fabric is Air series fabric,Fabrics Applicable:Garment, Pajamas, Underwear,Mask,Accessories,Beddings,Home items,Baby &Kids

products.

Raw material composition L 5r: 91%Polyester,9%lonic silver yarn  91%RER4F-4E 9% P2k,

MEA, WAC, FE, ik, WKL, SEHGW, 2ILH .

s SRl . .
| mmee | BRI gy | osay | R 2024-05-24
iz B Category Tpp . Date In Date Out
Test esting
Information gﬁiﬁﬁ T/GDBX 056-2022 (HiHZZ14) AAAAAAAZK
Standards | T/GDBX 056-2022 { Antibacterial textiles) Level AAA
AR B 5T
See appendix of test report.
RPN
ik
Test Results
and e
Conclusion ozl A7
(%)
2024-05-24
Bk HFIE MG R HRE .
Note Evaluation standards were specified by the applicant.

(T ) (Next page)
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EFREIA

TESTING
CNAS L1360

APPENDIX of TEST REPORT
W5 : NACCST24002331 Rrfhgn:  STTE2402158-001
Report NO: Check product serial NO:
o AR
/B
S HERE T JHERE T RIS A bty K- §
P | e %ﬁﬁﬁﬁl%ébﬁﬁl§ﬁﬁﬁ B |y
AT Ty ¥ W ELTH wH %A i B VA A HF T A
}4‘ =) AT T ﬁ{)\ﬂﬁ/i ﬁ — % $IJ\'I/:F'T}I
S o P H T . ¥5 Index| Oh colony 18h colony | 18h colony | control Individual
NO Test Items est - |Times Ofof alit count of count of |count of test g | Test | Individua
Method | washing quality) u u un fabric's Results| evaluation
i (%) control control fabric(cfu/m | Growth %
(time) fabric(cfu/mL)| fabric(cfu/mL) L) Rate of | 7
bacteria/
fungus F
KAt GB/T
Escherichia coli [99944. 3-9 >70 2.3x104 1.3x107 8.8x10° 2.8 93 oy
i}
8099 oo;,‘ ;ﬂa@s HUBIBCR A
e 12 A
IR o i 4158710, 1. 2 % : Aﬁ%AAAA
| |Bacteri| Swphylococeus | JLXUSE | 150 | >85 | 2.2x104 | 74x105 | 12104 | 15 | 98 | qp.
ostasis ATacuéegsﬁg AHLILH antibacterial
rate I activity is
Double Level
Ak | barrl AAAAAAA
Candida albicans washl.ng >70 1.8x10* 7.2x10° 9.1x10* 1.6 87
ATCC 10231 | machine

[ - FemBR A
The atteached:Sample photo

X,

e
R

[sTTE2402158-001

D NE|

The following blank

=
3

=

=
it

\
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D) JmARAEREB W ot s ChE T Al e, fERe B

1) Institute of Analysis, Guangdong Academy of Sciences(China National Analytical
Center,Guangzhou), abbreviated to NACC.

2) AR AR A 56 A U A 3 R SR, TE M R BT AN R AL

2)The report is invalid without official seal and signatures.

3) ARZE I A T A AT AR SR 4 R R e T R B 0 e A 56 A
RS I /A A /ey

3)This document cannot be reproduced except in full, without prior written approval of
NACC. Any copy which has not been stamped again with special seal of NACC is also
invalid.

4) i IR SO e 2K

4) Report is invalid if being altered, supplemented or deleted.

5) A Z AR S A, i A AR USRI AR i AT

5)For commissioned inspection and testing, report results is responsible only for the
sample(s) received.

6) AL WA A R, ZFE T BUE A 58 =05 A AR T AR Bk I 45 R BT A S E
.

6)Without NACC's written consent,the client or any third party shall not presume to use
the report or test results for improper propaganda.

7) KR UON TR S AR R 2 HE IS H A m b AR @ A e AR AR R
7)Any disagreements of report should be fed back to NACC within 15 days upon issuing
report. After 15 days, report is considered as accepted by the client.

8) AR E RIFERAE (CMA) frd, fid o i A1 g RA B SIEIER,
AT TT N AR .

8) The data and result of a test report without the symbol CMA has no social validity, only
for internal use of clients.

9) BRI & BT I AE B P AE B, BArR SO

9)Any ambiguity arising from languages used in report, the Chinese language shall prevail.

Hutik: RGNS WIX 2R 1L AL 1645 JE IR 0108, 515041

HLi%: (0754)88338706+ (0754)88338958

HE#E: stlab@fenxi.com.cn Wk: http://www.fenxi.com.cn
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Test Report

Verification Website: www. gttctech. com
Verification Code: PEFF-1768-54

No: 240027300 Issue Date 25K HHH:2024-02-07
Applicant: INNOTIER Limited
ZHERAL: FHERBHCHE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Scan to download
[N

Information confirmed by applicant & J/TINEEE:
WTT93001 Fabric WTT930014f %}

Quantity #{&: lpiece 13t

Manufacturer A=Az | AT USRI A BR 2 7]

Basis of judgement ¥|E{KTE:
FZ/T 73023-2006 <Antibacterial knitwear> <(PUEEFZIAL)

Date Received/Date Test Started: 2024-01-30
FE 5 S22/ DRI 46 H 3 2024-01-30

Conclusion Z5if:

Antimicrobial activity (Level AAA) M
P AR AAALL

Note: “M”-Meet the standard’ s requirement “F’-Fail to meet the standard’ s requirement
”——"-No comment

FiE: N FFAEWREER “F7 AR EIRHEER
“—7 I H AN HE

Remark:

All the tested items are tested under the standard condition (except for indication).

AFRAE HPORL B A U T E Y TEAR BARAERLE M4 T T CREIRD .

Copies of the report are valid only re—stamped.

SEME FIARE N5 S B E TR

The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

A G I6 RS M bk | T R R X PRI 1S

Approved By (% %) : wnine i
A TR E

HongMin Lai Engineer

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Test Report

No:240027300

RE:MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3i%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638



[~HIEIEE I ESEARIRAE]

Guangzhou Inspection Testing and Certification Group Co,, Ltd.

§S§¥Z& AT
i 2 [ERIRIN
(MA_ s CNAS i
Z S TESTIN
220020349634 ”4,,”7“_\//‘\“\\“\\\\\\ - 4 CN?\S L‘:I;0314
Test Report
No:240027300

Antimicrobial activity (Level AAA)
YL R AN,

M

(FZ/T 73023-2006 Annex D Pff3%D, Shake flask method #R¥%7%, FZ/T 73023-2006 Annex C. 4,
procedure:simplified washing, 50 washings 1RFEZFZ/T 73023-2006

B R C. ATRI AL VAL P P50 5 )

Inhibition %
Staphylococcus aureus ATCC 6538
SO & PRE ATCC 6538

97. 35%

Colon bacillus 8099 KJZ#FE 8099

92. 22%

Candida albicans ATCC 10231 HE&EEE ATCC
10231

86. 44%

Requirement ZE3R

Inhibition %

Staphylococcus aureus ATCC 6538
SO & BRIE ATCC 6538

=80%

Colon bacillus 8099 KJZ#FE 8099
=70%

Candida albicans ATCC 10231 A &ERE
ATCC 10231

=60%

(FZ/T 73023-2006)

— &M EEL K (End

BE: S MHEBXKIEIS

E3i%:020- 61994598/61994599

HEIRE: I MNHRHBRIFR AR TERES
E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638



ey R
AR R R 55 o P B A Bk W & FH & o AL
2. SN IR N i o ) B AR R B A B TG
BN RAICIAG AR A R, MTHRE iz HE+ T HANRE.
A _Far ) 25 SO P AR A 2K
5. ORI B FUAE MIE , SUE R, Berslil J5 &3t 2 .
6. & PRSI R
TRPIRMEMEER (BEEREE, RAF/ LA ILELMEN .
8. RZANE /T OB HHHEAS T EHI AR, 2FE SRS

Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full version.



TN

g

ul,

ST A 3 A My, N
, W 5= T e T ] |M A: jlacwme CNAS b
] = ]
== R

GTTC 3 TESTING

220020349634 ”4//,@\\\\‘ CNAS L10314

Test Report =7

8 T HAR

Verification Website: www. gttctech. com
Verification Code: DDOR-2475-14

No:240124114 Issue Date 25K HHH:2024-05-22
Applicant: INNOTIER Limited
ZHERAL: FHERBHCHE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Information confirmed by applicant & /TINEEE:

Vertex Air material Vertex Air JHE Quantity #{&: lpiece 13t

ATR Chilly Tee i [EA4MTHl Quantity #(&: Ipiece 1fff:

Brand Fkr: INNOTIER #fFi#%R

Materials applicable: Garment, Underwear, Mask, Accessories, Beddings, Home items,
Baby & Kids products.

febdE Ve IR, WA, HEE, s, R EM&S, ZEMS, 20U
Manufacturer A/ 847 | TSR A PR 2 =

Basis of judgement ¥|E{KTE:

GB/T‘%9944.2—2007 <T§xtiles——Eya1uatipn for aptibacterial activity—Part 2:Absorption method> {%i%R
i DU PERERIVEAN ZB23 oy WRIIE) , B ER  Client Requirement

Date Received/Date Test Started: 2024-05-15
FE b 2 21/ 4E H #1: 2024-05-15

Conclusion Z5if:

The testing results conform with client requirement.

PR PRI H 75 6 207 2K

Antimicrobial activity[Materiall M

FUPE P RE (TR R

Approved By (& R) :
SR Nan Mo

Nan Ma Engineer

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Test Report =7
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Verification Website: www. gttctech. com
Verification Code: DDOR-2475-14

No:240124114 Issue Date %%& HH1:2024-05-22

Note: “M”-Meet the standard’ s requirement “F’-Fail to meet the standard s requirement
"——="-No comment =
HE: W FEEbREER  “FT -AR SR EEK
‘WA A
Remark:
All the tested items are tested under the standard condition (except for indication)
AFRAE HPORL B A U T E Y TEAR BARERLE A4 T T CREIRIN .
Copies of the report are valid only re-stamped
SEME FI AR H N5 S B E TR
The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

AR GO0 AT Mk | T R R X PRI T 1S

Approved By (& R) :
SR Nan Mo

Nan Ma Engineer

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Guangzhou Inspection Testing and Certification Group o, Ltd.
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R NHEBXKIRIS
E3iE:020- 61994598/61994599

EBMIRE: MR IR ERITRFEE1S

E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Tel: +86-20- 37721161/66348638

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
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=

R NHEBXKIRIS
E3iE:020- 61994598/61994599

RELWE: S NHRHBRIFR AR TEREES
F31%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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Test Report

No:
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AR CNAS L10314

240124114

Antimicrobial activity[Materiall
Pk M RE (TR R

Test method JRITEE:

GB/T 20944. 2-2007

Absorption method WYIiE
Sterilization of samples: Sterilized in autoclave ¥ KB AVE: SEAKKE
Contact time: 24h #f 55 H ML IR A 24h

Control fabric: 100% cotton fabric XTREFEM: 100%FEZi4)

Concentration of bacterium HIRIKE :

Propionibacterium acnes JEIE PR ERFFFEATCC 6919: 2.1X10°% CFU/mL

RE:MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.

E3}%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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(CFU/mL)
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Control fabric test e )
. HE AP . Growth | Inhibition The evaluation of
Test bacteria Xf BB specimen PRI . . o
TR B ol sogstpe | value F WG antimicrobial activity
‘ HKAEF (%) U R VP
At “0h” After 724h” | After "24h”
contact time | contact time | contact time
OhfZfili s RI Py | 24h$s3% )5 24h¥E R 5
Propionibacteriu Have good
m acnes 4. 0X 104 7.6X108 6.0X10% 2.3 99 antimicrobial activity
I R AT B FE B A RIFHURE SR
Requirement Bacteriostatic value =2 or inhibition =99%, have good antimicrobial
PR R activity. HIEE{H =280 E R =99%0, i BA RIFPrEscsR.
Basis of judgement Client requirement
I E R R TR R
Conclusion
Ghip Pass &
Remark -
&VE

BB M E B X R

5
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F31%:020- 37721161/66348638
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Applicant: INNOTIER Limited
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Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
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Information confirmed by applicant & J/TINEEE:

Vertex Air material Vertex Air JHE

Quantity #{&: Ipiece 1R

Brand Fkr: INNOTIER #fFi#%R

Lot No. #b535: WIT93001-5

Materials applicable: Shoes, Garment, Underwear, Mask, Accessories, Beddings, Home items,
Baby & Kids products.

ElE Ve B, RS, e, WK, D, b,
AR AL TN T UBUIR A PR A

R EM &, SKE M, 2L .

Manufacturer

Basis of judgement ¥|E{KTE:

Date Received/Date Test Started: 2024-05-23
FE b 2 21/ 46 H #1: 2024-05-23

Conclusion Z5if:

Determining resistance to fungi -
P MERE
Note: "M”-Meet the standard s requirement

. "——"—No comment . =/ .
Tl N —FFEPREER AT A PR R

‘WA A

Remark:

All the tested items are tested under the standard condition (except for indication)

AFRAE HPORL B A U T E Y TEAR BARAE R I 4 T T CREIRIN

Copies of the report are valid only re-stamped

SEME FIA R H N5 3RS B E TR

The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

AR G A0 G bk g T T R X PR S

“F”-Fail to meet the standard s requirement

“F”

Approved By (& R) :
BhEERE T REI
uXiang Zhong Engineer

Ju Yooy 2y

BE: S MHEBXKIEIS

E3i%:020- 61994598/61994599

HRMITWE: MBI AR AR 1S
E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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Determining resistance to fungi -

EARCN: e

EESO 20150:2019, Shake flask method #R¥%i%, K& Jji%: Autoclave sterilization method
R K BETR)

Test bacteria: 1I6FFh:

Trichophyton rubrum BNCC 313807

210 B @ FBNCC 313807

Test the concentration of inoculation

solution (CFU/mL) :

R IKRE (CFU/mL) = 2.0X108

Fantifungal activity ratio(%):

FUEBTETERR (5) -

94. 1
— A
AR 4R (End
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Applicant: INNOTIER Limited
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Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Information confirmed by applicant & /TINEEE:

WTT93001-5 Material WIT93001-5 Ak}

Quantity #{&: Ipiece 1R

Brand Fikr: INNOTIER #fFi#% R

Materials applicable: Garment, Underwear, Mask, Accessories, Beddings, Home items,
Baby & Kids products, curtain.

febdE Ve IR, WA, HE, s, KREM&S, ZEHS, Z2ILES, @1,
Manufacturer A=Az | TSR IA PR 2 7

Basis of judgement ¥|E{KTE:
R ER  Client Requirement

Date Received/Date Test Started: 2024-05-06
FE b 2 28/ AT 6 H 3. 2024-05-06

Conclusion Z5if:

The testing results conform with client requirement.

PR PRI E 755 207 2K

Flammability M
WRIpE 14 RE

Approved By (& R) :
SR Nan Mo

Nan Ma Engineer

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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